
                                                                                     

 
 
 

UNITED NATIONS INDUSTRIAL DEVELOPMENT ORGANIZATION  
Vienna International Centre, P.O. Box 300, 1400 Vienna, Austria 

Tel: (+43-1) 26026-0 · www.unido.org · unido@unido.org 

 

 

 

 

OCCASION 

 

This publication has been made available to the public on the occasion of the 50
th

 anniversary of the 

United Nations Industrial Development Organisation. 

 

 

 

 

 

 

 

 

 

 

 

 

 

DISCLAIMER 

 

This document has been produced without formal United Nations editing. The designations 

employed and the presentation of the material in this document do not imply the expression of any 
[...]
effluent f lovs by qravity into the pri .. ry sedi .. ntation tank where 
the JIOSt of solids contained in the effluent settles as sludqe and 
the clear supernatant i• piped to the bioloqical treat .. nt. 

,~ 

I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 



-------------------------------------I· 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 

11 

4. l. 8rQglnry treotpent; 

Tile biolOCJical treat.ant is an extended aeration tbat is realized in 
three succes11i ve steps: 
- aeration (BOD-removal tbrougb bio-abaorption/flocculation of tbe 

soluble/suspended orqanic -tter) 
- sedimentation (pbysical treat:118nt necessary in order to separate 

the biolOCJical aludqe from tbe treated water) 
- biolOCJical aludqe re....-ycle (the settled aludqe is continuously 

re-pmped into the aeration tank to -intaln the bacterial -
necessary to the process. 

Tbe aeration tank is designed for 40 hrs retention ti.a and the 
oxygen necessary to the process is supplied by blouers m.d air 
diffusers. Tbe secondary aedi-ntation i• realized into a circular 
tank fitted with rotary bridqe •at'.banisa for sludc)e-scraping. 
A sutmersible pu11p recycles tbe settled sludC)e to the aeration tank. 
Periodically, the excess of sludge is disdM'rqed t:hrouqbt a by-pass­
valve into the equalization basin. 

4.4. Sludge Treoment 

All 't.be produced sludge is extracted fro11 the priJIBrY sedi-ntation 
tank. The sludge is drawn-off froa the bottom of the tank and pumped 
(submersible puap) to the devatering unit (band press or filter 
press) after a previous conditioning with chellicals (li--1.lk until 
pH ... 10). 'ftle sludge cake is sent to the final disposal (land-fill 
or burial) and the filtration waters piped back to tbe general 
treataent. 

5.1. SPAT LIMJNG IASTIS S'l'OJWil AND 81-PIJllPillG 

5 .1.1. Vol1!M of discbarge 

The adopted voluae is 250 al/day: 100 al of concentrated spent lime 
liquors and 150 al of successive washing waters (see point 1.7). 
These quantitir' are quite cautionary, they represent: 
- liaing 100 a • 400' ca. of the green vei9ht 
- vasbil1C)s 100 al • 600t ca. of the green weight. 

5.1.2. Ray of discharge 

The discharge peak flow (two l.5 x 3.5 a druas conteaporary 
discharged in 15 ain) is 2 x 15 x 60/15 - 120 ai/h. 



.. 

12 

5.1.3. Sc:raening 

A brushed screen, with ainimua capacity of 150 al/b of liaiRCJ 
wastes, bas been adopted. 

5.1.4. storage 

Tile existing tank with a useful volm1e of 250 a3 ca. will be used. 

5.1.5. Mixing 

A llini.al specific power of 30 lfatt/a3 bas been adopted for aixinq 
and avoidi119 the deposit of solids. 
Total required pcNer (250 x 30/l,OOO) • 7.5 kif. 
TWo 4.7 kW submersible Venturi ejector bave been adopted. 
llota: tbe adopted ejectors will furnish 10 lcCJ/h of OXJ9en at 
standard conditions: let the oxygen transfer efficiency in the real 
operatinq conditions be 70t, i.e. 10 x o.7 .. 7 kCJ/b. 
'Ibis oxygen will be able to oxidize 7 kq/h ca. of 52- and aust be 
considered in the calculation of the total oxyC)ell necessary tor 
sulphide oxidation (see ahead). 

s.1.6. ae-pvsing 

'l'be S8Jl8 vorkiRCJ period inside the factory, i.e. 12 hrs/day, will be 
~ilized as re-pmpinCJ period. Capacity of tile pmp 250 : 12 - 21 
• /b. 

lfote: a submersible pmap operated by a proqra-ed ti-r bas been 
adopted for tbe re-puapillCJ f lov regulation. 

5. 2. GllllAL IPfUJP1' DP"Wt 

a. PRillARY 'l'UAftlllJlf' 

s.2.1. Total volUM 

The daily effluent voluae to be treated is 1,000 al. 

I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 



I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 

13 

5.2.2. Peak flow 

WOrkiDCJ period inside the factory = 12 hrs per da~. 
The aean voluae of the general effluent is 750 • /day (1.,000 - 250 
of lime waste). The s11Bll voluae of the spent cbroae tanning liquors 
bas not been here considered. 
The average discharqe flow of the general effluents line is 750 : 12 
= 62.5 a 3Jh. 
Peak factor = 2 (adopted). 
Peak flow (62.5 x 2) = 125 a 3fh. 

5.2.J. Screening 

A brushe:i screen with miniaua capacity of 150 •3/h of tannery 
effluent has been adopted. 

5.2.4. Egyalization and §Ulphicie oxiciation 

a. Hydraulic equalization and wastes hollO<Jenization 

The hydraulic equalization necessary during the first phase of the 
plant's installation is ainiaal: in fact the aean discharge period 
froa the facto:ry is 12 hrs/day: i.e. the aean influent flow is 85 
ml/h ca. and the out-let flow 1,200 : 20 = 60 aljh. 
Note that 200 ml/day are i~ternal recycles due mainly to the sludge 
dewatering. 
The difference (85 - 60) x 12 hrs is 300 a 3 • 
The above-reported separation and unif or11 dosage of the concentrated 
liaing wastes aakes possible a reduction of the volUJ1e of the 
equalization tank. The retention time for the homoqenization of the 
various effluents has been here reduced to 12 hrs (noraally 24 hrs 
are adopted in the design of tannery effluent treatment plants). 
Further110re, in view of ratl:aer large tank for the pre­
treatment/storage of the liae liquors the capacity of the 
equalization tank has been reduced at 60\ of the daily waste water 
volUJle. The here reco1111ended tank has a total volUJ1e of 600 a3. The 
retention time (600/1,200 x 24) is about 12 hrs. In practice, 300 113 
ca. will be the minimal water vol\Ule .i.n the tank with an averaqe 
retention time of JOO : 60 = 5 hrs ca. able to guarantee the 
necessary tiae for sulphide oxidation. 
The remaining 300 ml will be used for absorbing the tannery's flow­
peaks. 



14 

b. power for •ixing 

Alternative 1 (b10ltfer and air diffusers) 

Quantity o:i air for the mxing and avoiding deposit of solids: 2 
im3/h per a3 of tank voluae {adopted). 
Total necessary air (2 x 600) = 1,200 H•3/h. 

Alternative 2 (Venturi ejec~ors) 

Power necessary for aixinq 30 Watts per a 3 of tank voluae (adopted). 
Total necessary power (30 x 600 : 1,000) = 18 kW. 

c. sulphide oxidation 

The oxygen required for the oxidation of sulphide has been so 
calculated. 
On the basis of an addition of 3\ of Na2s and 2\ of NaH5 on green 
weight (aax. 24,000 kg/day). 24,000 x 0.03 = 720 kg of Ha25 at 60\, 
equivalent to 720 x 0.60 = 432 kg of 100\ Ha25 or 432 x 32/78 = 177 
kg ca. of 52-. 24,000 x 0.02 = 480 kg of HaH5 at 72\, equivalent to 
480 x 0.7~ = 345.6 kg of 100\ HaHS or 345.6 x 32/56 = 198 kg ca.of 
52-. 
Total sulphide used (177 + 198) = 375 kq of 52- per day. 
Let 80\ of this quantity be discharged with the spent liquors, i.e. 
375 x o.so = 300 kg/day of 52-. 84 kg/day of 52- (7 x 12 hrs) are 
oxidised in the liaing storage tank, therefore 300 - 84 = 216 kg of 
52- must be treated in the equalisation tank at the rate of 216 : 12 
= 18 kg/h. 

Alternative 1 

I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 

The installed air injection is able to supply a total of 1, 200 Nm3 I 
of air per hour. Considering an oxygen transfer efficiency of 20\ at 
the real operational conditions, ( 1, 200 x o. 28 x O. 2) 67 kq/h of 
oxygen are supplied. The aeration equipment results over-abundant; I 
on the other hand reducing the air rate will increase the risk of 
solid deposits. 

Alternative 2 I 
The installed Venturi ejectors are capable to supply a total of 22 

1 kg of oxygen per hour in standard conditions. Considering an oxygen 
transfer efficiency of 85\ in the real operational conditions, (22 x 
0.85) 18.7 kg/h of oxygen are supplied. The aeration equipment 
results appropriate. I 
d. Dosage of the catalyst 

Manganese sulphate, catalyst of the sulphide oxidation, will be I 
dosed in 20 mq/l quantities only if strictly necessary. 

I 
I 



I· 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 

15 

The aaxi•u• consUJ1ption is 1,000 x 20/1,000 = 20 kg/day of 
industrial product (80\ ca. of MnSOt) or 20 x 0.80 x 54.94/151.94 = 
5.8 kg of Mn2+ per day. The MnS04 is dosed in solution at 5\, i.e. 
20 x 100j5 = 400 l/day, with a dosing pUJ1p of 30 l/h ca. capacity. 

5.2.5. Lifting 

The total volmae 
m3 /day: 1, ooo m3 
waters fro• the 
equalization tank. 

of effluents to be daily pUllped is about 1, 200 
waste waters froa the tannery + 200 a3 ca. of 
sludge filtration that are recycled to the 

Hours of treatment per day= 20 ~adopted). 
Treatllent flow 1,200 : 20 = 65 • fh. 
A submersible pWlp, capacity 1, 200 l/ain at 5 m, has been 
the flow will be regulated by means of a by-pass valve. 

5.2.6. Flocculation 

Mini•UJI retention time: 5 minutes (adopted). 
VolWle of flocculation tank (65 : 60 x 5): 5.5 m3. 
A tank of dimensions 1.8 x 1.8 x 2 H aetres has been adopted. 
A slow aixer will be installed for the necessary mixing. 

5.2.7. Posage of chemicals 

adopted; 

During the plant commissioning, the amount of chemicals will be 
adjusted to the practical results and the required efficiency. The 
quantities here indicated are the aean values generally used in 
siailar plants. 

Alum, industrial Al2(so4 )3.1a H2o , average dosage = 300 mg/l; 
1,000 x 300/l,OOO = 300 kg/day or 3,000 litres solution at 10%. 

Polyelectrlyte, anionic powder, average dosage = 1 ag/l; 
1 kg/day or 1,000 litres of solution at 0.1%. 

A dosing pump, capacity 0-200 l/h, adopted for the Alum. 
A dosing pump, capacity 0-100 l/h , adopted for the Polyelectrolyte. 

5.2.8. Primary sedimentation 
Minimal retention time= 2 hrs (adopted). 
Maximum surface loading 1 m3;m2 per hour.(adopted). 
A circular sedimentation tank of a diameter of :... o metres 
sedimentation tank adopted (for shaP.e and dimensions see the 
paragraph "civil works"); surface 79.5 m2 and volume 150 m3• 
Retention time (150 : 65) = 2.3 hrs. 
Surface loading (65 : 78.5) = 0.8 ml/m2 per hour. 



b. SECONDARY TRBNPHBNT 

Note: a pri•ary treatment alone will hardly comply with the 
standards for the discharge into surface waters. 
A properly operating primary treatment can produce a final 
effluent with the following realistic characteristics (*): 

- pH 
- BOD5 
- COD 
- Oil & grease 
- Phenols 

- Chromium tot. 
- Suspended Solids 

(*) main parameters 

: 7 - 9 
500 - 800 mg/l 

1,000 - 1,500 mg/l 
traces 

very variable (depending 
on the production 
process) 

< 1.0 mg/l 
< 100 mg/l 

16 

general 

tannery 

The reduction of the residual BOD, COD and phenols can be obtained 
only via biological treatment: to increase the dosage of chemicals 
in the flocculation process will result only in a massive increase 
in sludge production. 

5.2.9. Biological treatment 

The process adopted for the secondary treatment is an "extended 
aeration": 
- retention time in the aeration tank: 48 hrs (ado~ted) 
- volume of the aeration tank (1,000 x 2): 2,000 m (*) 
- F/H ratio < 0.1 kg of BOD5/kg of MLVSS in the oxidation tank 

(adopted). 
( *) '!·he internal recycles have not been considered. 

Note: 
F = organic loading, kg aoo5 of the influent per day. 
M = mass of Mixed Liquor Volatile suspended Solids (MLVSS) 

in the aeration tank (quantity of active biological sludge). 

F = 1,000 x 1 = 1,000 kg of BOD5/day (*) 

H = 1,000 : 0.1 = 10,000 kq of MLVSS 

MLVSS (10,000 : 2,000): 5,000 mg/l. 

(*) an influent BOD of 1,000 mg/l has been considered. 

I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 



~11111111111--------------------------------~~~~~~~--~· 

I· 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 

5.2.10. oxygen requireaent (O.R.) 

(a x F) + (b x M) 
O.R. = -------------------

24 

where: 

O.R. = total oxygen requirement per hour. 
a = coefficient related to o2 requireaent for synthesis. 
F = organic load, kg BOD/day 

b = coefficient related to o2 requir.ement for endogenous 
sludge respiration. 

Replacing the project's data and assuming: 

a = 0.8 and b = 0.15 (experiment31 data) 

(0.8 x 1,000) + (0.15 x 10,000) 
O.R. = --------------------------- = 96 kg/h ca. 

24 

17 

Let the oxygen transfer efficiency of the installed air diffusers be 
15% at the operationa: conditions: 

96 x 100 : 15 = 640 kg/h of o2 must be furnished or 
640,000 : 280 = 2,286 Nm3 of air per hour. 

I 5.2.11 Secondary sedimentation 

- superficial load= 0.5 ml/m2 of tank surface per hour (adopted); 
- influent flow 60 mljh; 
- total necessary surface = 60 : o.5 = 120 m2. 
A circular tank of 12 metres of diameter has been suggested. 

s.2.12. Sludge recycle 

- recycle rate= 100% (adopted) (*); 
- capacity of the recycling pump= 60 m3/h. 

(*) Note: as general habit, 1001 recycle rate means that the volume 
of the settled secondary sluge repumped to the aeration tank equals 
the volume of the hourly raw influent. This does not imply any draw­
ott of the excess sludge produced in the biological process. In tact 
periodically rt!rt ot the sludge must be discharged in order to 
mantain the ~orrect concentration ot suspended solids in the 
aeration tank. The surplus of sludge is discharged by the same 
recycle pump operating on the by-pass to the equalization basin. 



- ------- --- ------~-~------

18 

5.3. SLUDGE TREATMENT 

5.3.1. Production of sludge Cprimax:y & secondary> 

Assmaed a sludge production of o .12 kg of dry matter per kg of 
processed hides or skins (green weight) : a daily production of 
24,000 x 0.12 = 2,880 kg of sludge dry matter or (2,880 x 100 : 4) 
72,000 litres (72 a3) of liquid sludge with a 4% dry content is 
expected. 

5.J.2. Sludge dewatering station 

Alternati1e l; Filter press 

Assuming a final sludge cake at 30% of O.M., (2,880 x 100 ~ JO) 
9,600 kg of dewatered sludge per day or (9,600 : 1,2): 8,000 litres. 
Adopting 4 filtration cycles per day, a filter with a minimum 
capacity of (8,000 : 4) 2,000 litres ca. is necessary. 

Alternative 2: Band press 

Capacity with tannery sludge 150 kg of sludge o.M. per meter of belt 
width per hour. 
Assuming 15 hours per day of filtration we obtain (2,880 : 15) 
a minimum capacity of 192 kg of D.M. per hour. 
A filter with 1,500 mm width (capacity 200-250 kg/h of D.M.) has 
been adopted. 
The final solid content of the band press cake is about 25%. 

5.J.3. Transport and final disposal 

According to the over-indicated calculations, 9,600 or 11,520 kg/day 
of dewatered sl~dges (filter press or baPd press respectively) will 
be produced. This quantity must be collected by a lorry and daily 
transported to the final disposal (sanitary landfill or other). 

*** 

I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 



I·· 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 

' I 
I 
I 
I 
I 
I 
I 
I 

19 

6. LIST AID PRICES OF '1'BB llBCBSSARY BOOIPlllll"l' 

6. 1 • 1:n11 LIQQQRS STORAGE ARD PRDIARY 'l"RBATllEl'l' 

6.1.1. 

6.1.2. 

6.1.3. 

n.2 brushed screens", type Parkwood. 
Filtering panel, support frame and carters in stainless 
steel AISI 304, rotating brushes in polypropylene and 
nylon. 
Characteristics: 
- 1 kW motor 380 V, 50 Hz 3 phases insulated IP 55; 
- filtering surface 1.3 •ca.; 
- diameter of holes 3 mm; 
- capacity 100 m3/h of tannery waste water; 
- n.3 brushed spaced at 120·. 

Total Price: 14,000 U.S.$ 

n.2 venturi ejectors. 
Each consisting of a submersible pWDp cs 3127 MT 431 and 
two ejectors Mod. 4812. 
Characteristics: 
- 4.7 kW motor 380 v, 50 Hz 3 phases 4 poles insulated to 

F class; 
- 2 ejectors Mod. 4812 100 mm diameter. length 1,000 mm 

with nozzles of 55 mm diameter and 5 m sncrkels for the 
air suction; 

- oxygen transfer 5.5 kg/h at standard conditions. 
Materials: 
- pump's mechanical face seals with tungsten carbide seal 

rings for continuous operation. 
Venturi tube and snorkel in stainless steel AISI 
304, nozzle in plastic material. 

Total Price: 17,800 U.S.$ 

n.1 subllersible puap, for waste water with high solid 
content. 
Body and propeller in cast iron with rubber paint, shaft, 
studs and nuts in stainless steel AISI 304. 
Characteristics: 
- 1.1 kW motor 380 v, 50 Hz, 3 phases, 4 poles, insulated 

to F Class; 
- vortex impeller with solid passing of 50 mm 

diameter; 
- capacity 400 l/rin. at 4 m head. 
The pumps is equipped with a hose connection, base stand 
and strainer. 

Price: 1,200 U.S.$ 



6.1.4. 

6.1.5. 

20 

n.l rotary vane blouer able to supply oil-free air, 
[...]
current quantity of recoverable chroae 45 x 300 = 13,500 kg of 
cr2o3 i.e. 54,000 kg of Chroae sulphate per year. 

The Chrome sulphate (Cr2o3 content 25' ca.) is iaported. The ?rice 
FOB is 1.86 OM (1.16 U.S.$) per kilo: 15-20\ more expensive than 
that in Europe. 

Note: 
DM = Deutschen Marks 
U.S.$ = U.S.A. Dollars 

Colllllercial value of 54,000 kg of Chrome sulphate = 62,640 U.S.$. 

Cost of the chemicals 
(Prices FOB, these cheaicals are imported) 

- Sulphuric acid (96\): 

- MagnesillBI oxide (90\ ca.): 

0.31 OM (0.19 U.S.$) per kg 

0.75 DM (0.47 U.S.$) per kg 

Electricity cost: 

Labour: 

0.25 Birr (0.05 U.S.$ ca.) per kWh 

1.0 Birr (0.2 U.S.$ ca.) per hour 



OPBRATIC. COSTS OP mB CllKI- UICOVltRY PI.Aft 
(see paragraph 3, points 3.2 - 3.3 and 3.4) 

- MagnesiUll oxide: 0.5 x 13,500 = 6,750 kq/y 2: 

- Sulphuric acid : 0.8 x 13,500 = 19,800 kg/y = 
- Electricity : 30 x JOO = 9,000 kWb/y = 
- Labour: 4 x JOO :a 1,200 hrs/y = 

3,170 us 
2,050 

450 
240 

- Maintenance (*) - 4,000 
- Miscellaneous costs(**) = 2,000 
- Depreciation (***) = 5,000 

Total expenses = 16.910 (say 17,000) U.S.$ per year 

estimated lOt of the equipment cost. 
estimative (analysis, etc.). 

$/y 
• 
• 
• 
• .. .. 

(*) 
(**) 
(***) accelerated depreciation for pollution control equipment, 

20\ per year. 

credit (62,640 - 11,000) = 45,640 u.s.$ per year. 

Plant installation costs 

- estimated price of the imported equipment: 
- estimated price of the local ancillary 

facilities (reservoirs and civil works): 

Total cost of the cbrome recovery plant 

80,000 

40,000 U.S.$ 

40,000 U.S.$ 

80,000 U.S.$ 

Payout period (*) = -------- = 1.75 years 
45,640 

(*) Ho interest and capital charges. 

******* 

8 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 



I 

I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 

CHROME RECOVERY 
with MgO - FLOW-SHEET 

SPENT QIROME lJQUORS 

FROM TIE TANtERY .. / / 

GM1 

VA1 

Spent balh storage 

: H2S04 
S5 : 

I/ 

~· 

' 

,l 
\ !~~'' z 

(y i "-, 
! ! RD3 i 

VU3 l\j I I 
I ~ 

~i l i .. 
AG3 __ J 0-7 

Redissolutlon 

L8gand 
GM1 S. ecreen 
VA1 Slllraga tar* 
PS1 SIJJmaalble P1111> 
GV'Z Fine ecreen 
NJ2 Mix.­
VA2.~tank 
PV2 I lalicoidl' Pll11> 
RD3 AedllMdidlon tank 
Nl3 ... 
VU3 F\1118 ......... 
P3 Cemlllgll pcnp 
S4 R111rd' 
86 Plllllc,,.... 

(H2904,....) 
PD6 DOiing Pll11> 

PV2 

-.· 
H 

I 
' \ GVl 
' \ 

.~-;;~I 
NJ,2. 

\If ~ ~ I!! I 
~ \• 

I 

~ 

Supernabft to ..... Hidl••ll 

Storage of 
flnal liquor 

> 



I" 

I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I. 
I 
I 
I 
I 

AIOllX II 

SUGGESTED LIST OF EQUIPMENT TO BE 
IMPORTED FOR . 

THE EFFLUENTS ANALYSIS LABORATORY 

COD REFLUX APPARATUS, consisting of: 

1 six-burner heating aantle 
6 reflux apparatuses (250 al Erleruaeyer flasks with 

ground-glass necks and JOO .. Liebig jackets). 

Spare parts: 

2 reflux apparatuses (glass) 
10 Erlenmeyer flasks, 250 •l 
10 Erlenmeyer flasks, soo ml. 

AProxiwate total price: u.s.s 2,000 

BOD5 RBSPIROllBTBR APPARA'l'DS, consisting of: 

1 six-place stirring device 
6 BOD bottles with caps, mercury tubes, LiOH pills, 
silicone containers and stirring anchorsa 

6 sets of interchangeable scale for direct reading of 
BOD values. 

Spare parts: 

20 BOD bottles 
4 rets of rubber drive belt3 

1 refill supply of chemicals (nutrients, standard BOD 
and LiOH pills. 

@Rroxiwate total price: u.s.s 1.500 

N.4 IllllOPP SBDillBM'l'ATIOll CONES, for determining amount 
of setteable solid matter in waste waters. 
Capacity 1,000 ml with graduated scale. 
Material acrylic or Pyrex glass. 

Approxiwote total price; U.S.$ 200 

I 

'~~~~----------------------



DISTILLATIOR APPARATUS for NH3 and phenols, consisting of: 

1 heating mantles for 500 and l,ooo ml flasks with 
ground-glass 24/40 neck 

l 500 •l flask, 24/40 neck 
l 1,000 ml flask, 24/40 neck 1 condenser, 24/40 neck 

(See EPHA Standard Methods of Water Analysis) 

Spare Parts: 

2 500 ml flasks, 24/40 necks 
2 1,000 ml flasks, 24/40 necks. 

A&roxi•te total price: o.s.s zto 

N.2 llAGllETIC S'1'IRRERS complete of stirring anchor sets 

AgproxiMt8 total price: u,s,s soo 

N.3 SOLVEll'l'-BX'l'RACTIOll APPARATUSBS (Soxhlet glassware), 
each consisting of: 

1 reflux apparatus, large-neck, 250 ml capacity 
1 500 ml Pyrex balloon, 24/40 neck. 

AP.Proxiwate total price: u.s,S 900 

S'l'AlfDARD llB'l'RODS for the examination of Water and Wastewater, 
published by American Public Health Association, latest 
edition. 

APJ!X'oxiwate price: u.s.s 160 

TOTAL PRICE OP 'l'llB LABORATORY BQUIPllBMT: U.S.$ 6,000 l 

********** 

II 

I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 



1~ 

I 1 

I 
I 
I 
I 
I SAGANA TANNERY 

I Sagana 

KENYA 

I 
I 
I 
I 

SECOND PHASE IMPLEMENTATION 

(BIOLOGICAL TREA'l'MEllT) 

I 
I 
I 
I 
I 
I 
I 
I 
I 



I 
I 
I 
I 
I 
I 
I 
I 

CWiilftS 

1. IllPUT DATA 

2. DBSCIUPfiO. OP '1'llB '!RBA'lllBllT PROCBSS 

3. DBSIGll AllD CALCIJLATIOllS 

4. LIST OP 'ftlB BQOIPmaft 

5. SPARB AID> COliSOllPl'IOll PARTS 

I 6. PLU'l' cc IDIXSSIOWDG AllD "l'RADIDG 

7. COS'l'S OP' TllB BPP'LUBlft' TRBM'llBlft' 

8. CIVIL llORKS 

9. BILL OP QUAR'fifiBS MID BSTIDTIOll 
COST FOR CIVIL llORKS 

****** 

2 

page 3 

page 5 

paCJ& 9 

pacJe 10 

paCJ8 12 

page 13 

paCJ8 13 

page 16 

page 17 



••• 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 

1. IJIPOT DATA 

1.1. Max. daily capacity : 6,000 kg of raw material 
(dried weight) 

3 

1.2. Production (current conditions): 80% wet-blue, 
10% finished chrome leather, 
10% vegetable tanned. 

1.3. Volume of waste waters (current conditions) 

Process 

1st soaking 

2nd soaking 

Washing 

Liming (1) 

washing 

Fleshing 

Washing 

De-liming & 
bating (4) 

Washing 

Pickling & 
tanning 

sammying 

Water 

400% 

400% 

400% 

150% 

170% 

70% 

100% 

60-70% 

70% 

Daily volume(*) 

24 m3 

24 m3 

24 m3 

18 m3 

20 m3 

5-10 m3 

10.5 m3 

15 m3 

10 m3 

10.5 m3 

3 m3 

----------------------------------------------------
WET-BLUE PRODUCTION : water use 169 m3/day 

----------------------------------------------------
Washing 

Neutralisation 

Washing 

Retanning, 
f atliquoring 
& dyeing 

150% 

100% 

150% 

80-100% 

5 m3 

3 m3 

5 m3 

3 m3 

---------------------------------------------------
OTHER PRODUC'!'ION (**): Water use 
------------------------------------~---------------



Notes: 

Waters for the cleaning 
of the equipment & floor 

TOTAL DAILY VOLUME: 

4 

10 m3/day 

211 m3 

( *) the 
expressed 
process). 

daily volume of effluent (the quantity of water is 
in weight of hides or skins at that phase of the 

(1) soaked weight = 2 times the dry weight. 

(2) pelt weight = 2.5 times the dry weight. 

(**) currently on 20% of the total production. 

Important notice: 

211 m3 of water per 12, 000 kg of raw material, soaked weight, 
correspond to 211,000 : 12,000 = 17.5 litres per kg of processed 
hides/skins. 
A precautionary water consumption of 35 l/kg has been here 
assumed, i.e. 12,000 x 35/lOOC = 420 m3 of effluent per day. 
This figure allows for a future increase in production or water 
consumption. 

1.4. Limits to discharge 

The Kenyan Ministry of Water Development l1as imposed strict 
standards for the discharge of the final effluent of thi3 tannery 
into Sagana river: 

- pH 
- BOD5 
- COD 
- Oil & Grease 
- Phenols 
- Chromium tot. 
- suspended Solids 

6 - 9 
< 80 mg/l 
< 100 mg/l 

Nil 
< 5 mg/l 
< l mg/1 
< 100 mg/_. 

A two-step treatment, physico-chemical and biological is necessary 
in order to achieve these levels of BOD and COD reduction in 
tannery waste waters. 
Due to the current lack of practical experience in the design and 
operation of a tannery effluent treatment plant, starting at 
Sagana tannery with a complete treatment seemed a risky 
undertaking and, there.Core, an installation in two successive 
phases has been foreseen. 

I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 



I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 

5 

2. DBSCRIPI'IOll OP TllB TREATMRllT PROCESS 
(see also the annexed process flow-sheet) 

PRIHARX TREATHENT 

The primary phase of effluent treatment is already installed, it 
foresees: 

Pre-treatment of Chrome III wastes 

These waters are separately collected and, after screening (bar 
screen), are sent to the neutralization tank where lime-milk is 
added by means of a pneumatic valve driven by a pH-meter. 
From the neutralization tank the liquor flows by gravity into the 
precipitation tank where the hydroxide settles as sludge and the 
chrome-free supernatant is piped into the first lifting station of 
the general effluent treatment. 
The chrome sludges are periodically discharge<i and pumped to a 
series of drying beds specific for these solid wastes. 

Storage and redistribution of the spent unhairing liguors 

The spent liming, washing and fleshing liquors are collected in a 
separate gully and, after screening, are sent by gravity in an 
underground storage tank with a capacity equal to the daily volume 
of discharge. 
In order to screen most of the hair, a self-cleaning brushed 
screen has been installed; in fact the partially pulped hair 
remaining in the concentrated lime/sulphide liquor are, in time, 
further dissolved increasing the BOD and COD of the effluent. 
Furthermore, this :material floating or settling can form coarse 
aggregates with the risk of clogging the pumps and pipes. 
A submersible Venturi ejector assures the mixing to avoid solid 
deposits and al~o starts the sulphide oxidation. 
At this step, due to the high concentration of the sulphide in the 
liquors, a dosage of MnS04 seems unnecessary (the sulphide 
oxidation will completed in the equalization tank) but it can be 
manually given if on-plant tests will show a better performance. 
These wastes are then pumped to the equalization tank and mixed 
with the other tannery effluents. 

A submersible pump, driven by a programmed timer, redistributes 
the daily sulphide wastes, generally discharged in a short period 
of time during t~e morning, in 10 hrs ca. 
The advantage ot this technique is a more uniform load of the BOD, 
COD, Suspended Solid and Sulphide arriving to the plant renders 
easier the design of the successive treatment phases. 
In particular, the knowledge of the quantity of sulphide coming 
into the equalization tank enables a bfltter calculation of. the 
hourly required oxygen and of the retention time necessary to 
complete the oxidation process. 



r· 

6 

General effluent treat:went 

The other tannery effluents are screened (brushed screen) and sent 
by gravity into a lifting tanJt. This tanJt will also receive by 
gravity the supernatant of the pre-treataent of the Cbrolle waters. 
The puapinq station is equipped vi th two sutaersible puaps and a 
series of floatinq level switches. 
The wastes are puaped into the equalization tank in Which the 
liainq liquors fro• tbe storaqe tank are also sent. 
The equalization is necessary both to realize a good aixing 
(bollOC}enization) of the various streAllS and to cut off the flow 
peaks of the factory (hydraulic equalization) in order to obtain a 
unifora and constant effluent to treat. 
To avoid the sediaentation of the suspended solids, the tank is 
equipped vi tb tvo sumersible Venturi ejectors that assure the 
necessary aechanical aixing. 
FUrtberaore, the injection of air enables the oxidation of 
sulphides catalysed by the addition of Manganese II salts. 
A subllersible pmap redistributes the aixed daily effluents to the 
further tre~tllent rbases. 
The successive coagulation and flocntlation processes are done by 
addinq AlUJI and Polyelectrolyte. 
Such a chemical treabaent is very flexible and can be modified 
during the pl~t collllissioning and adjusted to tbe real needs and 
practical results. 
The cheaicals are dosed in water solution by lleans of two metering 
pumps that operate siaultaneously with tbe second lifting pump. 
The flocculated liquor flows by qravity into the priaary 
sediaentation tank ( Dort:aund type) where :aost of the suspended 
solid is eilowed to settle as sludge and the clear supernatant is 
discharged. 
When the biological treabaent will be installed the priurily 
treated effluent will be, obviously, piped to this treataent. 

Treataent of sludge 

The sludge settled .in the primary sedhaentation tank is pUllped 
(helicoidal pwap) to a series of sand drying beds. 
The puap is driven by a timer that will be programaed in order to 
maintain a correct blanket level in the tank and transfer a 
suitable thickened sludge to the beds. 

The de-watered sludge, 20t °"· of dry aatter, aust be manually 
collected and transported to its final disposal site, while the 
filtration waters are piped back to the general treat11ent. 

SECONDARY UBM'llD'l' 

The biological treatment is an extended aeration that is realized 
in three successive steps: 
- aeration (BOD-rellOval through bio-absorption/flocculation of the 

soluble/suspended organic matter) 
- sedimentation (physical treatment necessary in order to separate 

the biological sludge troa the treated water) 
- biological sludge recycle (the sottled sludge is continuously 

re-pumped into the aeration tank to maintain the bacterial mass 
necessary to the process. 

• 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 



,. 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 

7 

The aeration tank is designed for 2 days ca. retention time and 
the oxygen necessary to the process is supplied by blowers and air 
diffusers. The secondary sedimentation is realized into a circular 
tank fitted with rotary bridge mechanism for the sludge scraP.ing. 
A submersible pwap recycles the settled sludge to the aeration 
tank. Periodically, the excess of sludge is discharged throught a 
by-pass-valve into the equalization basin. 

NOTE 
During the meeting held at UHIDO headquarters in Vienna Mr. Jakov 
Buljan, Back Stopping Officer, recommended Mr. G. Clonfero to 
consider in the final report also a concept for a biological 
treatment applying a lagooning system. In the Officer's opinion. 
the realization of such system seemed be facilitated by the space 
availability at Sagana. 
Mr. Clonfero in the mission in Kenya of March has recheked the 
dimensions of the existing lagoons and the eventual area still 
available for other lagoons. 

The dimensions of the exi~~ing lagoons are: 

lagoon n. 1 m 54.0 x 8.5 x 1.2 h = 459 m2 550 m3 ca. 
n n. 2 m 28.0 x 11.0 x 1.2 h = 308 " 370 n 

" n. 3 m 20.4 x 14.8 x 1.2 h = 302 " 362 " (*) 
n n. 4 m 19.4 x 7.3 x 1.2 h = 142 n 170 n 

" n. 5 m 20.0 x 9.2 x 1.2 h = 184 " 220 n 
n n. 6 m 20.0 x 9.0 x 1.2 h = 180 n 216 n 

" n. 7 m 16.0 x 9.7 x 1.2 h = 155 n 186 n 

n n. 8 m 14.0 x 9.3 x 1.2 h = 130 n 156 " 
.2 "----

Total = 1,860 - 2,230 •3 ca. 
====--=========================~== 

(*) currently the lagoon n. 3 is used for the disposal of solid 
wastes (the effluent from the primary treatment is not sent in 
this lagoon). 

The existing lagooons, depth between 1 and 1.5 metres, are 
basically "oxidation ponds" that are designed with an organic 
loading between 40 and 120 kg of BOD per hectare of pond surface 
per day (see Table 1.1). 

At the present tannery's disch?.rge flow (70 m3/day ca.), the 
current retention time results about 26 days and 16 hrs. 

At the plant's design capacity (400 mJ/day) the maximum retention 
time of the lagoons is about s days and 14 hrs. 

LDC KIRDI found a residual eoo5 in the effluent from the primary 
sedimentation between 500 and 400 mg/l. 
The few available data on the characteristics of the effluent from 
the lagoons indicate a soo5 between 400 and 300 mg/l. 



~· 

8 

Considering that the tannery is currently diluting with fresh 
water 1 1 the effluent from the primary sedimentation, the 
voluae of water sent into the lagoons is about 140 m3/day. 

The current BOD removal is (140 x 0.1) 14 kg of BOD5 per day. 

The •ean BOD removal (14 : 0.156) is 90 kg BOD per ha per day. 

If the above calculations are correct, for comply with the 
requested limit of to mg/l BOD5 (i.e. a total BOD removal of 320-
420 mg/l) 0.50 ha (44.8 : 90) or 0.65 ha (58.8 : 90) shoud be 
necessary. I.e. 3-4 times the existing surface of the lagoons. 

This area is not available at sagana. 

Furthermore, the unsatisfactory experience done at Alpharama 
Tannery renders very difficult to entrust in the reliability and 
efficiency of the lagooning for tannery effluents. 

Also Mr. Weru, Head of the Kenyan Water Control Bureau, seems to 
have little revised his opinion about the reliability of the 
lagooning treatment for tannery effluents. Now he speaks about a 
possible their use for the final polishing of the effluent. A kind 
of protection "diaphragm" , between the treatment plant and the 
recipient environment, to be installed after a mechanized 
biological treatment. 

For these reasons the expert reached the conviction that it is 
better to maintain the existing lagoons only as final polishing 
ponds after a classical biological treatJaent. 

I 

I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 



I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 

9 

3. DESIGlf AND CALCOLATIOllS OF THE SECOllDARY TREATllEll'l' PHASE 

The biological treatment adopted is an 8 extended aeration8 process 
with the following operational parameters: 

Note: 
F = 
M = 

- Retention tiae: 48 hrs ca. 

- F/M ratio < 0.1 

organic loading, kg BOD5 of the influent per day. 
mass of Mixed Liquor Volatile Suspended Solids (MLVSS) 
in the aeration tank (quantity of active biological sludge). 

Volume of the aeration tank: 

400 m3/day x 2 days retention period = 800 m3 • 

The oxygen reguest may be calculated from the formula: 

(a x F) + (b x M) 
O.R. = 

24 

Were: 

O.R. = total oxygen requirement per hour. 
a 
f 

= 
= 

coefficient related to o 2 requirement for synthesis. 
organic load, kg BOD/day 

b = coefficient related to o 2 requirement for endogenous 
sludge respiration. 

Replacing the project's data: 

F = 1,000 x 400: J,000 = 400 kg of BOD5/day (*) 

M = 400 : 0.1 = 4,000 kg of MLVSS 

and assuming: 

a = 0.8 and b = 0.2 (experimental data) 

(0.8 x 400) + (0.2 x 4,000) 
O.R. = --------------------------- = 46.7 kg/h 

24 

(*) a BOD of 1,000 mg/l has been considered in order to allow the 
reduction of the chemicals used in the primary treatment. 



10 

I 

I 
Let the oxygen transfer efficiency of the installed air diffusers I 
be 15% at the operational conditions: 

46.7 x 100 : 15 = 311 kg{h ca of o2 must be furnished or 
311,000 : 280 = 1,112 Nm of air per hour. I 

TWo blowers with a capacity of 600 Nm3/h ca. of air each have been 
proposed. 

Secondary sedimentation: 

- superfi~ial load = 0.5 m3/m2 of tank surface per hour 
(adopted); 

- influent flow = 400 : 20 = 20 m3fh; 
- total necessary surface = 20 : 0.5 = 40 m2. 

A circular clarifier with a 8 m diameter (surface 50 m2) has been 
proposed. 

Sludge recycle: 

- recycle rate = 100% (adopted); 
- capacity of the recycling ~ump = 20 m3/h. 
A submersible pump with 24 m /h ca. has been proposed. 

Note: as general habit, 100% recycle rate means that the volume of 
the settled secondary sluge repumped to the aeration tank equals 
the volume of the l1ourly raw influent. This does not imply any 
draw-off of the excess sludge produced in the biological process. 
In fact periodically part of the sludge must be discharged in 
order to mantain the correct concentration of suspended solids in 
the aeration tank. The surplus of sludge is discharged by the same 
recycle pump operating on the by-pass to the equalization basin. 

4. LIST OF THE EQUIPMENT 

4 .1. n.2 rotary vane blowers able to supply oil-free air, 
rotors and body in spheroidal cast iron, direct driving 
through flexible anti-shock coupling to 11 kW motor 
415 V, 50 Hz, 2 poles, threephase, protection IP 55. 
Technical specifications: 
- capacity = 600 Nm3 /h each of air at 0.4 Bars; 
- max. head = 0.4 Bars. 
The blowers are equipped with: 